
HOMELITE
26cc Blower 

Manufacturing No. 090155044
Item No. UT09526

Repair Sheet

HOMELITE CONSUMER PRODUCTS, INC. 
1428 Pearman Dairy Road, Anderson, SC 29625 • Phone 1-800-242-4672 

États-Unis, Téléphone 1-800-242-4672 • USA, Teléfono 1-242-4672
www.homelite.com



HOMELITE 26cc BLOWER – ITEM NUMBER UT09526

2

Figure A

1

2

6

7
8

9

5

4
10

3

SEE FIGURE B



HOMELITE 26cc BLOWER – ITEM NUMBER UT09526

3

PARTS LIST (FIGURE A)

* STANDARD HARDWARE ITEM – MAY BE PURCHASED LOCALLY

	 KEY	 PART
	 NO. 	 NUMBER 		  DESCRIPTION	 QTY

	 1	 941565002		  Starting Instructions Label........................................................................................................1

	 2	 310845009		  Sweeper Nozzle & Upper Blower Tube Assembly.................................................................... 1

	 3	 941080001		  Throttle Label............................................................................................................................1

	 4	 312871001		  Air Box Cover w/Label..............................................................................................................1

	 5	 570107003 		  Air Box Gasket..........................................................................................................................1

	 6	 870174002	 *	 Spark Plug (L7RTC)...................................................................................................................1

	 7	 940867001		  Logo Label (Engine Shroud)......................................................................................................1

	 8	 941727004		  Warning Icon Label...................................................................................................................1

	 9	 940654088		  Combustion Warning Label.......................................................................................................1

	 10	 940868002		  Choke Label..............................................................................................................................1

		  Not Shown:

		  991000349		  Operator’s Manual (960413016)

		  9-22-17 
		  (Rev:02)



HOMELITE 26cc BLOWER – ITEM NUMBER UT09526

4

Figure B

1

2

49

7

8

13
14

15

16

17
18

19
20

9

12

1

43

5
6

22

42

41

24

1

25

23

4821

10

26

39

40

38

27
28

11

51

29

30

37 32
33

44

34

35

43

47

36

46

45

31

50



HOMELITE 26cc BLOWER – ITEM NUMBER UT09526

5

PARTS LIST (FIGURE B)

	 KEY	 PART
	 NO. 	 NUMBER 	 DESCRIPTION	 QTY

	 KEY	 PART
	 NO. 	 NUMBER 	 DESCRIPTION	 QTY

	 1	 660466001		  Screw (M4 x 18 mm, T20 Torx Hd.).................... 17

	 2	 312872001		  Outer Volute w/Label............................................ 1

	 3	 660561007		  Blower Fan Nut..................................................... 1

	 4	 650016001		  Washer ................................................................. 1

	 5	 521308003		  Fan........................................................................ 1

	 6	 638091008		  Spacer ................................................................. 1

	 7	 660970001		  Screw (M4 x 17 mm,T20 Torx Hd. T.F.)................. 4

	 8	 313956001		  Inner Volute w/Eyelet and Label........................... 1

	 9	 521803003		  Handle Cover ....................................................... 1

10	 660968001		  Screw (M4 x 19 mm, T20 Torx Pan Hd. T.F.)......... 2

11	 311020001		  Ignition Module and Flywheel Kit......................... 1

12	 312873001		  Lower Housing w/Starter and Label Assembly.... 1

13	 900849012		  Starter Rope (42 in.).............................................. 1

14	 525485001		  Starter Grip........................................................... 1

15	 638088004		  Eyelet.................................................................... 1

16	 521535013		  Shield.................................................................... 1

17	 638033001		  Spring & Container............................................... 1

18	 521316001		  Starter Pulley........................................................ 1

19	 638389001		  Pulley Retainer...................................................... 3

20	 660967001		  Screw (M4 x 14 mm, T20 Torx Hd. T.F.)................ 3

21	 650017002		  Washer.................................................................. 1

22	 660629001		  Screws  
				    (10-14 x 3/4 in., T25 Torx Pan Hd. T.F.)................. 3

23	 308892033		  Short Block Assembly.......................................... 1

24	 312874001		  Engine Cover w/Label.......................................... 1

25	 901362003		  Muffler Gasket...................................................... 1

26	 309327009		  Muffler Assembly.................................................. 1

27	 638442009		  Muffler Heat Shield............................................... 1

28	 660638003		  Screw (10-24 x 2-1/8 in.)...................................... 2

29	 660454006		  Screw (M5 x 48 mm)............................................. 2

30	 518920004		  Heat Dam.............................................................. 1

31	 638659002		  Washer.................................................................. 1

32	 660927003		  Screw (M5 x 25 mm, T20 Torx Hd.)...................... 2

33	 521505001		  Baffle.................................................................... 1

34	 901552006		  Heat Dam Gasket................................................. 1

35	 308054114		  Carburetor............................................................ 1

36	 521851001		  Air Box Base......................................................... 1

37	 638911001		  Washer.................................................................. 1

38	 901550003		  Crankcase Cover Gasket..................................... 1

39	 638337005		  Crankcase Cover.................................................. 1

40	 660925003		  Screw (M4 x 12 mm, T20 Torx Hd.)...................... 6

41	 660970002		  Screw (M4 x 14 mm, T25 Torx Truss Hd.)............ 3

42	 310753016		  Fuel Tank Assembly (Inc. Fuel Lines).................... 1

43	 521850002		  Choke Lever......................................................... 1

44	 561635001		  Primer Bulb........................................................... 1

45	 901551003		  Intake Gasket....................................................... 1

46	 521608003		  Choke Plate.......................................................... 1

47	 660345001		  Screw (M4 x 12 mm, T20 Torx Pan Hd.) .............. 1

	48	 310976001		  Fuel Filter.............................................................. 1

49	 521500011		  Blower Door.......................................................... 1

50	 521535010		  Baffle Plate........................................................... 1

51	 310816015		  Fuel Cap Assembly (Inc. Tether)........................... 1


